
1 

 

 



2 

 

BIOGAS POTENTIAL OF MUNICIPAL SLUDGE, INDUSTRIAL 

WASTE, LIVESTOCK MANURE, AND PRELIMINARY STUDY OF 

RØYSLAND FARM BIOGAS PLANT 

MASTER’S THESIS 

 

 

 

Ricky Dalys Rakotonomenjanahary 

  



3 

 

Abstract 

 

Anaerobic digestion involves a series of metabolic reactions in which complex substrates in the 

feed are reduced to a mixture having as main products methane and carbon dioxide. 

Biochemical methane potential (BMP) of wastewater sludge, manure, food waste and industrial 

waste samples have been tested by using an automated methane potential test system II, in batch 

system, at 35°C. In addition, the effectiveness of the farm scale Røysland biogas plant has been 
[...]
environments, while acetate and longer-chain fatty acids are used by marine SRB (Madigan et 

al., 2012). 

Since, the main intermediates (H2/CH3COO-) can be used by both SRB, methanogens and/or 

obligate hydrogen producing bacteria, and as they operate under the same environmental 

conditions, they will compete for the same substrates. A lower overall treatment efficiency (i.e. 

same COD treatment efficiency but with lower methane yield) will occur as a lower quantity 

of COD is reduced to CH4 when sulphate is present. Therefore, the methane yield per unit of 

degraded COD will decrease, which will negatively affect the overall energy balance of the 

process (Henze, 2008). 

Moreover, the quality of the biogas is reduced since a part of the produced sulphide ends up as 

H2S in the biogas. Also, the produced sulphide has a bad smell and can cause corrosion 

problems to pipes, engines and boilers. This can have a huge impact on the maintenance costs 

of installation. If sulphide is not being removed, it can upset the efficiency of an aerobic post-

treatment system. Removal of H2S from the biogas is therefore usually required (Henze, 2008). 

Adding iron at controlled amount to form iron sulphide precipitate can solve the issue 

(Tchobanoglous et al., 2003). 

2. 3. 3.  Temperature 

Most anaerobic digestion processes are operated in the mesophilic range (30 to 40°C (Madigan 

et al., 2012)), while in the meantime there is an increased interested on thermophilic digestion 

(Tchobanoglous et al., 2003) with an optimum temperature at 55°C (Ward et al., 2008). A 

change from mesophilic to thermophilic temperatures (or vice versa) can result in a sharp 

decrease in biogas production rate until the necessary populations have increased in number 

(Ward et al., 2008). During batch digestion of vegetable waste and wood chips, more rapid 

degradation of fatty acids was found at 55°C than at 38°C, and also 95% of the methane yield 

was realised after 11 days under thermophilic conditions compared to 27 days under mesophilic 

conditions (Hegde & Pullammmanappallil, 2007). Other experiments (Parawira et al., 2007) 

(Fang & C., 1999) have shown that mesophilic temperature digesters have improved 

degradation rates compared with thermophilic digesters. 

Even with an increase in methane yield or production rate in the thermophilic process, it should 

balance against the energy requirement maintaining the reactor at the higher temperature. This 

might not be a big issue if the biogas produced is used for the generation of electricity, as heating 

the reactor is accomplished by routing the waste heat from the gas engines to heat exchangers 



13 

 

within the reactor, and the engines generally produce more heat than the reactor requires (Ward 

et al., 2008). 

Another consideration is that the optimum temperature for methanogenesis may not necessarily 

be the optimum for other processes in anaerobic digestion, such as hydrolysis or acidification. 

Thus, multi-stage digesters could be possibly be used for temperature optimisation of the 

separate processes taking place in the respective tanks (Ward et al., 2008). 

2. 3. 4.  pH  

Anaerobic processes are sensitive to pH and inhibitory substances. A pH value near neutral (pH 

between 6.8 and7.2 (Ward et al., 2008)) is preferred and below 6.8 the methanogenic activity 

is inhibited. Because of the high CO2 content in the gases developed in anaerobic processes (30 

to 35 percent CO2), a high alkalinity is needed to assure pH near neutrality (Tchobanoglous et 

al., 2003). Although the optimal pH of methanogenesis is around pH 7.0 (Kim et al., 2003a) , 

the optimum pH of hydrolysis and acidogenesis have been reported as being between pH 5.5 

and 6.5 (Yu & Fang, 2002). This is an important reason why some designers prefer the 

separation of the hydrolysis/acidification and acetogenesis/methanogenesis processes in two-

stage processes (Ward et al., 2008).  

To maintain the pH in the system at optimum, the buffering capacity should be at a sufficient 

level. The natural tendency of anaerobic process to produce alkalinity through breakdown of 

organic material (see section 2.3.5 below) can overcome this issue (Tchobanoglous et al., 2003). 

However, when a significant pH drop occurs, maintaining optimal pH is best accomplished by 

reducing the organic loading rate, although a more rapid approach is the addition of strong bases 

or carbonate salts to remove carbon dioxide from the gas space and convert it to bicarbonate, 

or alternatively bicarbonate can be added directly (Guwy et al., 1997). Direct bicarbonate 

addition is more accurate as converting carbon dioxide to bicarbonate will require a time lag 

for gas equilibrium to occur which could result in over-dosing. It has also been demonstrated 

that the inoculum-to-feed ratio can be modified to maintain a constant pH (Gunaseelan, 1995). 

2. 3. 5.  Alkalinity 

Alkalinity in wastewater results from the presence of the hydroxides [OH-], carbonates, and 

bicarbonates [CO3
2-], and bicarbonates [HCO3

-] of elements such as calcium, magnesium, 

sodium, potassium, and ammonia. As mentioned above, alkalinity helps to resist changes in pH 

caused by the addition of acids.  



14 

 

An alkalinity concentration in the range of 3000 to 5000 mg/l as CaCO3 is often found in 

wastewater. For sludge digestion sufficient alkalinity is produced by the breakdown of protein 

and amino acids to produce NH3, which combines with CO2 and H2O to form alkalinity as 

NH4(HCO3) (Tchobanoglous et al., 2003). 

2.4.  Expected methane production and COD balance 

Unlike aerobic system, the COD in anaerobic process is only re-arranged, not destroyed. The 

organic material is transformed into intermediate products and further mineralized as CH4 and 

CO2. Generally, the COD entering a system must end up into the three different outlets: gaseous 

(as CH4), liquid (effluent COD) or solid (sludge COD) (figure 2). Each COD types can be 

calculated based on the basic influent characteristics, the COD loading, and the degradation and 

conversion of the COD (Henze, 2008). 

 

Figure 2: COD balance of an anaerobic reactor 

As described previously, the COD converted (i.e. the solid COD transformed into gaseous 

COD) in anaerobic reactor is accounted for by the methane production. Considering that the 

oxidation of methane has a COD of 64 g O2/mole CH4, and the volume of methane per mole at 

standard conditions (0°C and 1 atm) is 22.4 L, the theoretical CH4 production is estimated as 

following: 

𝑉𝐶𝐻4
=

22,4
𝑙 𝐶𝐻4

𝑚𝑜𝑙𝑒 𝐶𝐻4

64
𝑔 𝐶𝑂𝐷

𝑚𝑜𝑙𝑒 𝐶𝐻4

= 0,35 
𝑙 𝐶𝐻4

𝑔 𝐶𝑂𝐷
 

Therefore, theoretically, 1 kg of COD can be converted in 0,35 m3 CH4 (Henze, 2008; 

Tchobanoglous et al., 2003).  For any other experimental conditions, the quantity of methane is 

determined by using the universal gas law (equation below) to determine the volume of gas 

occupied by one mole of CH4 at the temperature in question (Tchobanoglous et al., 2003). 



15 

 

P

nRT
V   

where V= volume occupied by the gas (L), n = moles of gas (mole), R = universal gas law 

constant (0.082057 atm.L/mole.K), T = temperature K (273,15 +°C) and P = absolute pressure, 

(atm). 

3. MATERIALS AND METHODS 

This chapter will present the origin of the different substrates/sludges tested, the setting up and 

characteristic of the automated methane potential tests, as well as the analytical methods 

performed during the study.  

3. 1.  Substrates 

Substrates from food factory, wastewater plants and a farm-scale biogas plant in Rogaland 

county were analysed. The characteristics of each waste sources are presented in this section. 

Grødaland, Vik and SNJ WWTPs are operated by IVAR (Interkommunalt Vann, Avløp og 

Renovasjon). 

3. 1. 1. Sentralrenseanlegg Nord-Jæren (SNJ) 

SNJ is an underground WWTP, with an expected upgrading capacity for 400 000 p.e. in 2016. 

It is located at Mekjarvik in Randaberg, Norway. It receives wastewater (sewage and surface 

water) from municipalities Randaberg, Stavanger, Sola, Sandnes and Gjesdal. It is a chemical 

wastewater treatment plant, with an anaerobic sludge digestion and treatment, a dewatering and 

drying plant and an odour treatment plant (Razafimanantsoa, 2010). For wastewater treatment 

section, pre-treatment consists of screening and sand/grit removal. Then followed by 

flocculation and sedimentation for suspended solids removal and treatment of sludge. 

3. 1. 2. Grødaland and Vik WWTP 

Grødaland WWTP treats sewage from industry and private households in the southern region 

of Rogaland.  The total load is about 120 000 p.e. where 3 000 p.e. only are from people (living 

at Varhaug), and the rest is food industry; dairy, slaughter house and chicken processing. 

Treatment consists of flotation using a polymer as coagulant for suspended solid (SS) removal 

(usually 60% SS removal). Biological treatment using sequencing batch reactor (SBR) is used 

for removal of dissolved chemical oxygen demand (COD).  



16 

 

In 2016, biogas production was estimated to be 3 331 125 m3, which is 33 000 000 kwh 

produced in terms of power. A simplified sketch of the different processes is presented in the 

figure 3 below. 

 

Figure 3: Process configuration in IVAR (Safitri, 2016) 

Vik WWTP is an activated sludge plant loaded at about 70 000 p.e., where about 15 000 p.e. of 

the load is from houses, the rest is from dairy (Q-meieri) and potato industry (Hoff factory). 

3. 1. 3. Røysland Biogas 

Røysland Biogas is a farm-based biogas plant located in Voll (Rogaland), Norway. Cattle, pig 

and chicken manures from the farm is being handled by the farm-scale biogas plant. The manure 

production from the farm is estimated to be 8 m3/d. The plant is equipped with one UASB 

reactor and one anaerobic baffled reactor, respectively labelled R1 and R2, both with granular 

sludge. The designed biogas production capacity is about 300 m3 biogas/d. The reactor R1 (21 

m3) treats a percolate mixture of cow, chicken and sometimes pig manure, while R2 (10 m3) is 

handling pig manure (the slurry supernatant) only. A control room with a control system 

monitors the entire biogas plant. From the control, all operation (flow rate, pumping) can be 

adjusted. 

Three containers filled with dry manure (70 -77 % dry matter) are connected to R1. A sprinkling 

system on the top part of the containers disperses water into the dry manure to create a liquid 

manure (will be termed from here as percolate), which will be collected at the bottom. A filter 



17 

 

(mesh: 0,5 cm) is installed at the bottom of the container to sieve the solids part of the manure 

from the percolate. The latter is transferred into a storage tank (ST), and then pumped into R1 

for digestion. The effluent from R1 is pumped back into ST which is then either pumped back 

to the containers and sprinkled over the semi-dry manure or returned into R1. The latter 

establishes a recirculation system around R1 (see figure 4). 

Pig manure used as feed for R2 is collected into a storage tank, located underground below a 

pig barn. A filter is separating the slurry and the filtrate manure compartments. The filtrate is 

then directly pumped into R2, where it is being digested. The digestate produced is used in 

agriculture, as fertilizer. 

The temperature inside the reactors is to be kept between 37-38°C. Heat is generated from a 

heater pump (and is distributed through a spiral steal inside the reactor). Heat can also be 

collected from underground by using a glycol solution. In addition, the plant is planning to 

generate heat from a stream nearby the farm.  

Samples were transported from the plant to the university of Stavanger for analysis. The 

chemical characterization of the substrates and their biogas production potential were 

determined in laboratory testing. Investigation on the farm based biogas plant lasted for 3 

months, from 17/01/2017 to 20/04/2017. 

 



18 

 

 

Figure 4: Simplified process flow diagram of Røysland biogas 

-----> Liquid + solid flow    - - - - > Effluent flow  ------> Gas flow 

1. Manure storage (Containers), 40-50 m3 6. Spiral heating system 

2. Liquid manure equalization tank, 10 m3 7. Pig manure storage 

3. R1, 21 m3 8. R2, 10 m3 

4. Water spreading device 9. Heat exchanger compartment 

5. Steel Filter, 0.5 cm mesh 10. Gas holder, 100 m3 

1 

4 

5 

2 

3 

8 9 
 

10 

7 

5 

6 

6 



19 

 

3. 2.  Biogas potential determination (AMPTS test) 

This section will describe the characteristics of the equipment used for testing the methane 

potential, as well as the preparation of the samples and the conditions for starting up the batch 

test. A special section is described under experiment settings to highlight the proper set-up of 

the experiment reactors according to the guidelines from the AMPTS II software. 

3. 2. 1. Anaerobic Methane Potential Test System II unit 

AMPTS II produced by Bioprocess Control Sweden AB (BPC) is used for methane potential 

testing. It has been developed for on-line measurements of ultra-low biogas and biomethane 

flows produced from the anaerobic digestion of any biological degradable substrate (both solid 

and liquid form) at laboratory scale. It is composed by four units: sample incubation unit, CO2-

fixation unit, gas volume measuring device and AMPTS II software (figure 5). 

 

Figure 5: AMPTS II: Sample incubation unit (a), CO2 fixation unit (b) and gas volume 

measuring device (c) 

One of the major advantage of this instrument is that the analysis and data recording are fully 

automatic during the long incubating period (usually from 14 to 30 days). 

Gas stripping is usually applied into the sample bottles prior each test. The mixed oxygen free 

gas (N2 and CO2) remove any remaining gas in the headspace of the bottles, thus, establishing 

an anaerobic condition of the inoculum. This will reduce the overestimation of methane 

production of the sample. 

a b c 



20 

 

3. 2. 2. CO2 fixation unit preparation 

Carbon dioxide fixing liquid were prepared for all CO2 trap bottles (volume, 100 ml). The 

volume of the NaOH solution were set to 80 ml for each bottle (as recommended by BPC). This 

unit has a fixing efficiency more than 98%. 

A 3 M NaOH solution were prepared before starting up the operation, with an estimated volume 

of 1.5 l, in order to fill all the 15 bottles. The necessary amount required were 180 g of NaOH, 

which was mixed with approximately ¾ of the volume of distilled water. The remaining ¼ 

amount of water is added after the chemical is completely dissolved, and a constant mixing of 

the solution is applied all along the preparation. 

A 0.9% Thymolphthalein pH-indicator solution was also prepared by adding 40 mg of 

Thymolphthalein into in 9 ml ethanol 99,5%, followed by addition of 1 ml water. The two 

solutions were mixed together, with a ratio of 5 ml of the 0.4 % indicator solution per 1 liter 3 

M NaOH solution. Then all CO2 trap bottles were filled with 80 ml of the prepared CO2-fixation 

solution. The NaOH solution bottle was changed when the colour change was encountered 

while running the experiment in order to avoid overestimation of CO2 into the biogas produced. 

As recommended by BPC, the motor speed should only be set at a value higher than 75% to 

prolong the life time of the motors. During the experiment, mostly, the speed adjustment was 

set 90% or higher to allow all the motor to turn. This was done to reduce the power loss that 

was encountered within the wire setup, as the power was constantly dropping from motor 01 to 

15. Thus, the 10 first motors rotated almost at the same speed, while the 5 last ones were much 

slower.  

Mixers on time of 30 s and 180 s mixers off time were applied for all cells. The water bath was 

filled with distilled water (up to the required level) every two days to avoid huge temperature 